

Department of Pharmacy
Medical College Hospital
Drugs available at O.P.D.

Analgesic	Tab./ Sy. Pamacetamol, Tab. Ibuprofen
Antiallergic	Tab. Cetrizine-10mg
Anti-epileptics	Tab. Diazepam-5mg. Tab. Phenobarbitone-30mg. Tab. Phenytoin sodium-100mg. Tab. Carbamazepine-200mg
Anti-parasitic etc Anti-infective	Tab/Susp.Metronidazole-400mg. Tab. Acyclovir-200mg, Oint. Co-trimazole, Tab. Fluconazole-200mg.
Anti-helminthis	Tab/Syr.Albendazole-400mg.
Anti-malarial	Tab. Chloroquin-150mg. Tab. Primaquin-7.5mg
Anti-bacterial	Tab. Co-trimoxazole DS/Kid. Tab. Ciprofloxacin-500mg. Tab. Norfloxacin-400mg., Cap/Kid.Amoxycillin-250mg/125mg Cap. Cloxacillin-250mg. Syr. Erythromycin-125mg/5ml, Tab. Ofloxacin-100mg/200mg Inj. Benzathin Penicillin-12 lacs/24 lacs. , Cap Doxycycline-100mg Tab.Levofloxacin-500mg (for chest O.P.D.patients)
Anti-parkinson	Tab. Trihexyphenidyl-2mg.
Anti-anaemic Vitamin	Tab. Ferrous sulphate-60mg. Tab. Iron100mg+ Folic Acid-0.5mg. Tab. Vit.B.Complex
Cardiovascular	Tab. Enalapril-5mg. Tab. Amlodepin-5mg. Tab.Isosorbide-10mg. Tab. Atenolol-50mg. Tab. Digoxin-0.25mg.
Antacid	Tab. Antacid. Tab. Famotidin-20mg
Anti-emitic	Tab. Domperidone-10mg
Anti-spasmodic	Tab. Oxyphenonium Bromide.
Endocrinology	Tab. Metformin-500mg. Tab. Glimipride-1mg, Tab. Pioglitazone-15mg. Tab. Glybenclamide-5mg., Tab.Carbimazole-5mg. Inj.Sol. Insulin, Inj. NPH Insulin.
Psychotherapeutic	Tab. Amitriptyline-25mg, Tab. Fluoxetine-20mg Page - 2 Tab.Alprazolam-0.25mg, Tab Chlorpromazine Hcl-50mg. Tab.Lithium Carbonate-300mg. Tab. Haloperidol 5mg

Psychiatric, Anti-diabetic, Anti-hypertensive drugs and the drugs prescribed from Hematology Department will be supplied for maximum two(2) weeks at a time. Other drugs will be supplied for not more than seven(7) days at a time.

Separate medicine slip should be issued for Cap. Amoxicillin -250mg , Tab. Levofloxacin -500 mg (only for chest O.P.D. patients) , Tab.Ciprofloxacin – 500 mg , Cap. Doxycycline-100mg, , Inj. Insulin.

DRUG SHOULD BE PRESCRIBED IN GENERIC NAME ONLY.

Medicine slip must be signed by V.P/V.S/R.M.O./M.O. with legible Full Signature & proper stamp. Medicine slip must be supported by the O.P.D. ticket.

Drugs will be supplied subject to availability. Availability of drug(s) depends on a) Approval by the authority b) Fund c) Supply by the company/ distributor in time.

**S.D.P.P.
M.C.H. , Kolkata**

**M.S.V.P.
M.C.H. , Kolkata.**

Drugs available at E.R. (Emergency)

(Not to be supplied for more than two (2) days to a patient at a time)

INJECTABLE ITEMS MUST BE INJECTED AT E.R. STAT

<i>Tab. Co-trimoxazole DS,</i>	<i>Tab.Ciprofloxacin-500mg</i>
<i>Tab. Paracetamol-500mg ,</i>	<i>Tab.Isosorbtrate-10mg</i>
<i>Tab. Ibuprofen-200mg,</i>	<i>Tab.Digoxin- 25mg</i>
<i>Tab. Metronidazole-400mg,</i>	<i>Tab.Diazepam – 5mg</i>
<i>Tab. Antacid ,</i>	<i>Infusion 5% Dextrose</i>
<i>Tab. Famotidine-20mg,</i>	<i>Infusion D.N.S.</i>
<i>Tab. Domperidone-10mg,</i>	<i>Infusion Pollygelline injectable solution</i>
<i>Tab.Cetirizine-10mg,</i>	<i>(Haemaccel)</i>
<i>Tab.Chloroquin-150mg,</i>	<i>Inj.Dicyclomine</i>
<i>Tab.Antispasmodic,</i>	<i>Inj.Hydrocortisone</i>
<i>Tab. Norfloxacin-400mg,</i>	<i>Inj.Metoclopramide-10mg/2ml</i>
<i>Tab. Salbutamol-4mg ,</i>	<i>Inj.Ondansetron-4mg/2ml</i>
<i>Inj. Diclofenac sodium,</i>	<i>Inj.Tramadol</i>
<i>Inj. Diazepam ,</i>	<i>Inj.Hyoscin Butyl Bromide(Antispasmodic)</i>
<i>Inj.Atropinsulphate,</i>	<i>Inj.Pethidin(observation ward)</i>
<i>Inj.Adrenaline 1:1000I.U amp.</i>	<i>Infusion Normal Saline</i>
<i>Inj.Lignocain 2% with Adrenalin,</i>	<i>Infusion ringer Lactate</i>
<i>Inj.Pentazocin ,</i>	<i>Inj.Phenytoin Sodium</i>
<i>Inj. Lignocain 2% without Adrenalin,</i>	<i>Salbutamol Nebumitor / Respule</i>
<i>Inj. T. Toxoid ,</i>	<i>Inj.Chloropheneramine Maleate,</i>
<i>Inj. Derriphyllin,</i>	<i>Inj. Lasix,</i>
<i>Inj. Dexamethasone,</i>	<i>Inj. Ranitidine ,</i>
<i>Pulv. O.R.S,</i>	

Only for admitted Patients

1) Inj. A.V.S. 2) Inj. Artither

DRUG SHOULD BE PRESCRIBED IN GENERIC NAME ONLY.

Drugs will be supplied subject to availability. Availability of drug(s) depends on a) Approval by the authority b) Fund c) Supply by the company/ distributor in time.

**S.D.P.P.
M.C.H. , Kolkata**

**M.S.V.P.
M.C.H. , Kolkata.**

Department of Pharmacy
M.C.H., Kolkata

List of drugs available in Indoor

ANAESTHETIC (GENERAL)	Inj. Thiopentone Sodium powder-0.5gm vial, Hallothane Inhalation, Anaesthetic Ether-I.P., Nitrous Oxide, Inj. Ketamin Hcl- 50mg/10ml vial
ANAESTHETIC (LOCAL)	Inj.Lignocaine Hcl 2% with Adrenaline (1:100000) Inj.Lignocaine Hcl 2% without Adrenaline, Inj.Lignocaine Hcl 5% (Heavy) 2ml amp, Jelly Lignocaine 2%
ANALGESICS, ANTIPYRETIC, NON-STERODIAL ANTI- INFLAMATORY & ANTIGOUT DRUGS	Inj. Tramadol Hcl 100mg/2ml, Inj. Pethidine Hcl-100mg. amp, Inj. Diclofenac Sodium-0.75mg/3ml amp, Inj. Fentanyl Citrate-100mcg, Tab. Paracetamol-500mg., Tab. Ibuprofen-200mg, Susp. Paracetamol-125mg/5ml , Inj. Pentazocin HCl-30mg
ANTI-ALLERGIC & ANAPHYLACTIC DRUGS	Inj.PromethazineHcl-50mg/2ml amp, Inj.Adrenaline-(1:1000)1ml amp, Inj. Chlopheniramine Maleate-10mg/ml amp, Tab. Cetrizin-10mg , Elixer Promethazine-5mg/5ml
ANTIDOTES & OTHER SUBSTANCES USED IN POISONING	Inj. Atropine Sulphate-0.6mg/amp
ANTI-EPILEPTIC DRUGS	Inj. Diazepam-10mg/2ml, Inj.PhenytoinSodium-100mg/amp, Tab. Diazepam-5mg, Tab. Phenytoin Sodium-100mg, Tab.Carbamazepine-200mg, Tab.Phenobarbitone Sodium-30mg
ANTI-PARASITIC/ANTI- INFECTIVE DRUGS	Inj.Metronidazole-5mg/ml (100ml) Tab Metronidazole-400mg, Tab. Acyclovir-200mg ,

	Susp. Metronidazole-100mg/5ml
ANTI-HELMINTHIC DRUG	Tab. Albendazole-400mg , Suspension Albendazole.
ANTI-LEISHMANIAL DRUGS	Inj. Amphotericin B-50mg
ANTI-MALARIAL DRUG	Inj. Quinine Dihydrochloride-300mg/ml, Tab. Primaquine-7.5mg, Inj. Artither-(ER), Tab. Chloroquin Phosphate-150mg
ANTI-BACTERIAL DRUG	Inj. Gentamycin sulph-80mg/2ml, Inj. Benzyle Penecillin-5lac unit/vial, Inj. Benzathene Penicillin-12 lac unit/vial, Inj. Benzathene Penicillin-24 lac unit/vial, Inj. Amikacin sulphate-500mg, Inj. Amikacin sulphate-100mg, Inj. Ceftazidime-1g, Inj. Cefotaxime-1g, Inj. Cefotaxime-500mg, Inj. Ceftriaxone-1g, Inj. Ceftriaxone-500mg, Inj. Cloxacillin-250mg Inj. Ampicillin sodium-500mg, Infusion Ciprofloxacin-100ml, Tab. Sulphamethoxazole-800mg + Trimethoprim-160mg, Tab. Sulphamethoxazole-100mg + Trimethoprim-20mg, Tab Ciprofloxacin Hcl-500mg, Tab. Erythromycin-250mg , Tab. Norfloxacin-40mg, Tab. Amoxycillin kid-125mg, Cap. Amoxycillin-250mg, Cap Doxycycline-100mg, Erythromycin Granules-125mg/ml, Ampicillin Suspension, Tab. Ofloxacin 100mg/200mh, Tab. Azithromycin 100mg/500mg , Tab. Levofloxacin, Cap. Amoxy Clavam 625mg / 375 mg (Apex), Tab. Clarithromycin (Apex) Inj. Levofloxacin-300mg , Inj. Amoxyclavum – 300mg , Inj. Amoxycillin (250mg) and Inj. Cloxacillin(250mg)
ANTI- BACTERIAL DRUG	
ANTI- PARKINSONIAN DRUG	Tab. Trihexyphenidyl-2mg
ANTI-ANAEMIC DRUG	Tab. Dried Ferrous Sulphate-60mg (coated), Tab. Iron 100mg+ Folic Acid-0.5mg
ANTI-COAGULANTS/GONIETS/ COAGULANTS	Inj. Heparin sodium-5000 IU/ml, Inj. Calcium Gluconate-10mg/10ml, Inj. Hydroxy Ethyl Starch-500ml (6% & 3%), Inj. Low Moleculer Heparin 2500 I.U.
BLOOD PRODUCTS & SUBSTITUTES	Polygellin Injectable Solution (3.5% to 4%)
CARDIOVASCULAR DRUG	Inj. Dopamine-200mg/5ml, Tab. Amlodopine-5mg, Tab. Enalapril -5mg, Tab Digoxin-0.25mg Tab. Atenolol-50mg, Tab. Isosorbide dinitrate-10mg., Inj. Nitroglycerin 250mg/5ml, Inj. Dobutamide

	250mg/vail, Inj. Noradrenaline 2mg/amp, Inj. Mephentermine 15mg/ml, Inj. Streptokinase 1500000 I.U./ml
DERMATOLOGICAL DRUG	Oint. Povidone Iodine-5%, Benzyl Benzoate Emulsion-25%, Silver Sulphadiazine Cream-1% ,Co-trimazole Oint, Lot. Povidine Iodine
DIURETICS DRUG	Inj. Frusemide -20mg /2ml, Inj. Mannitol-20% --100ml, Inj. Mannitol-20% - 350ml, Tab. Frusemide 40mg
ANTACID & ANTI-ULCER DRUG	Tab.Combined Gastric Antacid – 500mg (Alum. + Mag. Hydroxide), Tab. Ranitidine – 150mg, Tab. Famotidine – 20mg, Cap. Omeprazole – 20mg, Inj. Ranitidine -50mg / 2ml
ANTI – EMETIC DRUG	Inj. Metoclopramide – 10mg/2ml, Inj. Ondansetron - 4mg/4ml, Tab. Domperidon - 10mg
ANTI-SPASMODIC DRUG	Inj. Hyoscine Butyl Bromide-10mg, Inj. Dicyclomin Hydrochloride 10mg / 2ml Tab.Oxyphenonium Bromide – 5mg
HORMONES	Inj. Dexamethasone Sodium Phosphate -8mg/2ml, Inj. Hydrocortisone Hemisuccinate – 100mg , Tab. Prednisolone – 5mg / 10mgm.
IMMUNOLOGICAL DRUG	Anti-Venom Serum – 10 ml amp. ,Inj. Tetanus Toxoid (absorbed) 0.5ml/amp. – 5ml, Inj. Anti-D-Gammaglobin , Inj. Tetglobe -500IU
SKELETAL MUSCLE RELAXANS &CHOLINESTERASE INHIBITORS	Inj. Neostigmine Methyl Sulphate – 2.5mg/5ml, Inj. Vacuronium Bromide – 10 mg/ vial, Inj. Rocurenium Bromide – 50 mg / 5 ml, Inj. Atracurenium Besylate – 25 mg/ 2.5 ml amp., Inj. Vecuronium Bromide4mg/vial, Inj.Midazolam – 5mg/1ml amp., Inj.Propofol – 1% - 20 ml vial, Inj. Succinyl Choline Chloride-50mg, Inj. Isoflurane, Inj. Sevoflurane.
OBSTIRETICS & GYNAECOLOGICAL DRUGS	Inj.Ergometrine Maleate- 0.2mg/1ml,Inj Synthetic Oxytocin-5 units/1ml, Inj. Mag. Sulphate-50% , Inj. Carboprost Tromethamine – 250mg/ml, Inj. Dinoprostone 0.5 mg syring Jel Inj. Pot Chloride
PSYCHOTHERAPEUTIC DRUG	Tab.Amitriptyllin HCl -25 mg, Tab.Chloropromazine HCl – 50 mg, Tab.Alprazolam-.25 mg,Tab. Fluoxetine -20 mg,

	Tab. Olanzipine-5 mg, Tab. Lithium Carbonate 300- mg Tab. Haloperidol -5mg, Tab. Sertalive 50mg, Tab. Clonazepam 1mg, Tab. Benzoxol HCL, Tab. Lorazepam 2mg.
RESPIRATORY DRUG	Inj. Theophyllin Derivative – 2ml amp., Tab. Salbutamol - 4 mg , Tab. Theophyllin, Inj. Aminophyllin, Salbutamol Respiratory Sol., Salbutamol Nabumitor.
SOLUTION CORRECTING WATER ELECTROLYTE & ACID BASED DISTURBANCE	Oral Rehydration Salt – I.P. – (O.R.S.), Inj. Sodium Chloride – 0.9 % , Inj. Dextrose – 5 % + Sodium Chloride – 0.9 % , Inj. Ringer Lactate Solution, Inj. Dextrose 5%, Inj. Dextrose 25% amp. of 25 ml, Inj. Sodium bi-carbonate -7.5% - 10ml, Inj. Water for Inj. -5ml, Inj. Dextrose- 10%, Inj. Paediatric Maintenance Electrolyte Solution.
ANTI-DIABETIC & RELATED DRUG	Inj. Soluble Insulin – 40 unit / ml- 10ml., Tab. Metformin – 500mg, Tab. Glimipride – 1 mg, Tab. Pioglitazone – 15mg, Tab. Glybenclamide – 5mg., Inj. Insulin NPH -40 unit/ml-10ml.
VITAMINES, MINERALS & NUTRIENTS	Tab. Vit. B-Complex., Inj. Vita – K& K1
ANTI- NEOPLASTIC EMUNOSUPPRESSIVE & ALLIED DRUG	Inj. Doxorubicin – 50mg vial, Inj. Doxorubicin-10mg vial, Inj. Flurourocil – 250mg/5ml amp. Inj. Cisplatin – 10mg, Inj. Cisplatin - 50mg, Inj. Cyclophosphamide – 500mg Inj. Vincristin – 1ml, Inj. Bleomycin Sulphate – 15mg, Inj. Cytosinearabioside 100/500mg, Inj. Dacarbazine `00/vail, Inj. Etoposide 100mg, Inj. Methotrexate 50mg/2ml, Inj. Donorubicin (20mg). Inj. Paclitaxel – 100mg / 260mg Inj. Zolendrolic Acid – 4 mg
ANTI-HAEMOPHILIC DRUG	Inj. Anti-Haemophilic Factor – VIII Inj. Anti-Haemophilic Factor - IX
THYROID & ANTI- THYROID DRUG	Tab. Carbimazole – 5mg
ANTISEPTIC&DISINFECTANT	Anti-septic Lotion (Cetrimide+8% Chlorhexidine) –5

	to 15% , Anti-septic Lotion – 5 liter, Cresol With Soap Solution – 50 % - 5liter, Glutaraldehyde – 2% solution, Phenyle – 5liter, Povidon Iodine Lotion
MIXTURE	Mist.Carminative , Mist Sodi-Salicylate , Mist Alkali , Mist Cough Sedative , Mist Pot Chlor , Mist Alba.
MISCELLANEOUS MISCELLANEOUS	Spirit Rectified, Phenol(Carbolic Acid) , Dextrose Powder, Glycerine,Liquid Paraffin (Heavy), Formaldehyde-40%,Tab.Formalin, Hydrogen Peroxide, Liquor Ammon. Fort, Pot.Permanganate Powder, Lotion Mercurochrome , Lotion Gention Violet, Paraffin was 60%-62%, Methyl Alcohol, Acriflavin, Purified water-5lt., Yellow Soft Paraffin, Developer/ Fixer(X-Ray), EDTA.Powder, Immersion Oil ,Rapid diagnostic kit.

Drugs will be supplied subject to availability. Availability of drug(s) depends on a) Approval by the authority b) Fund c) Supply by the company/ distributor in time.

DRUG SHOULD BE PRESCRIBED IN GENERIC NAME ONLY.

Drug(s) may not be supplied from the Pharmacy Store if not written in generic name(s). INDENT book(s) from the ward should be submitted to the Pharmacy department within 11-30 A.M. on every Saturday and within 1 P.M. on all other working days. Sister-in-charges are requested to contact with the Pharmacy department regarding the rules and regulations of Ordinary Indent / Special Indent / Local Purchase etc.

The Indent book must be signed / countersigned by V.P. / V.S. / R.M.O. / M.O. / Sr. O.D. with proper stamp (should be legible).

B.P.L. patients (admitted) may get financial help upto Rs. 2,000/- (two thousand) only by the Government of West Bengal. B.P.L. patients may be asked to contact with the Head Clerk of Medical College Hospital , Kolkata.

S.D.P.P.
M.C.H. , Kolkata

M.S.V.P.
M.C.H. , Kolkata.